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MR SR Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :
Siﬁ/&?ﬁ (Sample Submitted By) T e A Ewig L@ (FORMOSA PLASTICS CORPORATION)

% #-(Sample Description) : TAISOX HDPE INJECTION GRADE POLYMER ( & iﬁ}’f"\%HDPEﬁvd't'i.éuA\w«f")/ T200F

Jf =255 (Style/Item No.) : 8050 ~ 9040 ~ 8040 ~ 8041 ~ 7200 ~ 7200F ~ 8013H ~ YD200 ~ 8009 ~ 7200L ~ 7200FL -
8050L ~ TJ200
&1t 7 (Sample Material) . HDPE
Jz ¢ p #p (Sample Receiving Date) : 2019/01/03
BIFD & (Testing Period) : 2019701703 TO 2019/01/14

Rl##F R(Test Requested) :  &¥HE = dp %> 55 GB 4806.6-2016:& 7 ipl38 » RIFFI P S RRFEE* A 1. / As
specified by client, with reference to GB 4806. 6- 2016 to conduct test. Please
refer to result table for testing item(s).

P2 % % (Test Results) * %R T-TF (Please refer to following pages).
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P2 % (Test Results)

#l5EF% = (PART NAME)No. 1 o X (TRANSLUCENT PLASTIC PELLETS (7200F))

i i (PASS)

2%
BIEE ¥ B3R 2 i g
(Te?sjté Iiepms) (Unit) (?leeihod) DL (R;z”it) (Limit)
B F ORI E) / Sensory test *k | %+ GB 4806.6-2016. / With reference - Negative | (@1)
(Appearance) to GB 4806. 6-2016.
ez I $ / n-Hexane extract % %% GB 31604.5-2016. / With reference 0.1 n. d. 2
to GB 31604.5-2016.
Y485 % / Residue on Ignition % %+ GB 31604.6-2016. / With reference 0.1 n. d. 0.2
to GB 31604. 6-2016.
jo'% %4 £ / Weightless on dry % %+ GB 31604.3-2016. / With reference 0.1 n. d. 0.15
to GB 31604. 3-2016.

# 3x(Note) :

1.
2.

I A

0.1wt% = 1000ppm 5 mg/kg = ppm

MDL = Method Detection Limit (= /% % p4&*2E )

n.d. = Not Detected (& # 1) = below MDL (#>*MDL)
"-" = Not Regulated (& &)

X¥*¥= Qualitative analysis (No Unit) M4~ 47(& H i+)

(@®1) Negative: i &¢ B ¥ > @B L2 FPHE 2R EaRF -0 - mwkELEZRFTHT . / No significant
defect of appearance ; Colorless and odorless of simulant(s).
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¥ REYP Ay REHRT O REAFERERPIZ A/, X
(The tested sample / part is marked by an arrow if it’s shown on the photo. )

¥k g4 2 & (End of Report) *x
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